

ABCDE- IDT2 part 1/2 (2026)

	Generic name	Trade name	Action	Benefits	Cautions	Dosage	Execution
1	Carboxymethylcellulose (CMC) ophthalmic	Cellufresh, Cellufresh MD	Ocular lubricant / tear substitute	Dry eye, irritation, exposure-related discomfort	Transient blur, mild stinging; preservative sensitivity	1–2 drops q 4–6 hr PRN	
2	Hydroxypropyl methylcellulose (HPMC)/ Hypromellose ophthalmic	Genteal	Ocular lubricant / tear substitute	Dry eye, irritation, exposure-related discomfort	Transient blur, mild stinging; preservative sensitivity	1–2 drops q 4–6 hr PRN	
3	Hyaluronate ophthalmic	Vislube, Hialid	Ocular lubricant / tear substitute	Dry eye, irritation, exposure-related discomfort	Transient blur, mild stinging; preservative sensitivity	1–2 drops q 4–6 hr PRN	
4	Cyclosporine ophthalmic	Restasis	Calcineurin inhibitor	Chronic inflammatory dry eye	Burning, redness, blurred vision	1 drop BID	
5	Diquafosol ophthalmic	Diquas	P2Y2 receptor agonist	Dry eye disease	Eye irritation, conjunctival hyperemia, blurred vision	1 drop 6x/day	
6	Antazoline/ tetrahydrozoline ophthalmic	Hista-Oph	H1 antihistamine + vasoconstrictor	Short-term relief of allergic conjunctivitis	Stinging, rebound redness, mydriasis, ↑ IOP	1 drop q 4-6 hr PRN	
7	Ketotifen ophthalmic	Zaditen	H1 antihistamine + mast-cell stabilizer	Allergic conjunctivitis	Transient irritation, dry eye, headache	1 drop BID	
8	Olopatadine ophthalmic	Patanol, Pataday	Selective H1 antihistamine + mast-cell stabilizer	Allergic conjunctivitis	Transient burning, dry eye, headache	0.1%: 1 drop BID; 0.2%/0.7%: 1 drop daily	
9	Sodium cromoglycate ophthalmic	Vividrin	Mast-cell stabilizer	Allergic conjunctivitis	Mild stinging, blurred vision	1–2 drops QID	
10	Tobramycin ophthalmic	Tobrex	Aminoglycoside antibiotic	Superficial bacterial eye infection	Local irritation, hypersensitivity	1–2 drops q 4–6 h; severe infection q 1–2 h initially	
11	Tobramycin/ Dexamethasone ophthalmic	Tobradex	Antibiotic + corticosteroid	Steroid-responsive ocular inflammation with bacterial infection risk	Local irritation, hypersensitivity, ↓healing, superinfection, ↑IOP, cataract with prolonged use	1 drop q 4–6 h	
12	Moxifloxacin ophthalmic	Vigamox	Fluoroquinolone antibiotic	Superficial bacterial eye infection	Irritation, dysgeusia, hypersensitivity	1 drop TID for ~7 days	
13	Chloramphenicol ophthalmic	/	Broad-spectrum antibacterial	Superficial bacterial eye infection	Local burning; blood dyscrasia	Drops: 1 drop q 2 h for 48 h, then q 4–6 h for 5 days Oint: 1 strip QID	
14	Prednisolone ophthalmic	/	Corticosteroid; anti-inflammatory	Uveitis / post-op or severe ocular inflammation	↓healing, superinfection, ↑IOP, cataract with prolonged use	1 drop 2–4x/day	
15	Neomycin/ gramicidin/ Polymyxin B ophthalmic	PolyOph	Topical antibiotic combination	Superficial bacterial eye infection	Local irritation, hypersensitivity	1–2 drops q 4–6 h	
16	Brimonidine ophthalmic	Alphagan, Alphagan-P	α2-agonist	Open-angle glaucoma / ocular hypertension	Dry mouth, fatigue, allergy, red eye	1 drop TID	
17	Pilocarpine ophthalmic	IsoptoCarpine	Muscarinic agonist.	Acute angle-closure glaucoma (adjunct)	Brow ache, blurred vision, impaired night vision, miosis	1 drop QID	

ABCDE- IDT2 part 1/2 (2026)

	Generic name	Trade name	Action	Benefits	Cautions	Dosage	Execution
18	Latanoprost ophthalmic	Xalatan	Prostaglandin F _{2α} analog	Open-angle glaucoma / ocular hypertension	Conjunctival hyperemia, eyelash growth, iris/skin darkening (irreversible)	1 drop OD	
19	Betaxolol ophthalmic	Betoptic	β ₁ -selective blocker	Open-angle glaucoma / ocular hypertension	Bradycardia, hypotension, bronchospasm, dry eye	1 drop BID	
20	Dorzolamide/ Timolol ophthalmic	Cosopt	Carbonic anhydrase inhibitor + nonselective β-blocker	Open-angle glaucoma / ocular hypertension	Stinging, bitter taste, bradycardia, bronchospasm	1 drop BID	
21	Clotrimazole otic	Candid	Imidazole antifungal	Otomycosis / fungal otitis externa	Local irritation, burning	2–3 drops BID–TID	
22	Ofloxacin otic	Tarivid	Fluoroquinolone antibiotic	Bacterial otitis externa; otorrhea with tympanostomy tube / perforation	Itching, discomfort, dizziness	10 drops daily or 5 drops BID for 7–10 days	
23	Dexamethasone/ neomycin Eye-Ear Drops	DexOph	Topical corticosteroid + aminoglycoside antibiotic	Inflamed otitis externa or conjunctivitis with suspected bacterial infection	Local irritation, neomycin allergy; ototoxicity risk if TM perforated	2–3 drops TID–QID	
24	Docusate otic	Dewax	Cerumen-softening surfactant	Impacted earwax	Transient irritation, discomfort	1 mL (5–10 drops) for 10–15 min, then irrigate	
25	Oxymetazoline nasal spray	Iliadin	α-adrenergic agonist	Nasal congestion	Rebound congestion, dryness, irritation	1–2 sprays/nostril BID PRN	
26	Naphazoline/ Chlorpheniramine nasal spray	Nasol	α-adrenergic agonist + H ₁ antihistamine	Nasal congestion w/ rhinorrhea	Rebound congestion, dryness, irritation, drowsiness	1 spray/nostril 3–4x/day PRN	
27	Pseudoephedrine	/	α-adrenergic agonist	Nasal/sinus congestion	Insomnia, palpitations, tremor, ↑BP, urinary retention	60 mg q 4–6 h PRN or 120 mg BID (ER)	
28	Mometasone nasal spray	Nasonex	Intranasal corticosteroid	Allergic rhinitis; nasal polyps	Epistaxis, irritation, sore throat	2 sprays/nostril daily, then lowest effective dose	
29	Budesonide nasal spray	Rhinocort	Intranasal corticosteroid	Allergic rhinitis	Epistaxis, irritation, sore throat	2 sprays/nostril daily, then lowest effective dose	
30	Azelastine/ Fluticasone nasal spray	Dymista	Intranasal antihistamine + corticosteroid	Moderate–severe allergic rhinitis	Bitter taste, epistaxis, sedation (mild), irritation	1 spray/nostril BID	
31	Chlorpheniramine	/	Sedating H ₁ antihistamine	Allergic rhinitis, urticaria, pruritus	Sedation, anticholinergic effects	4 mg q4–6h PRN	
32	Hydroxyzine	Atarax	Sedating H ₁ antihistamine	Allergic rhinitis, urticaria, pruritus, anxiolytic	Sedation, anticholinergic effects, QT prolongation	10–25 mg TID–QID PRN	
33	Dimenhydrinate	Dramamine	Sedating H ₁ antihistamine	Motion sickness, vertigo	Sedation, anticholinergic effects	50–100 mg q4–6h PRN	

ABCDE- IDT2 part 1/2 (2026)

	Generic name	Trade name	Action	Benefits	Cautions	Dosage	Execution
34	Diphenhydramine	Benadryl	Sedating H1 antihistamine	Allergic rhinitis, urticaria, pruritus; short-term sleep aid	Sedation, anticholinergic effects	25–50 mg q4–6h PRN	
35	Loratadine	Claritine	non-sedating H1 antihistamine	Allergic rhinitis, urticaria	Minimal sedation, minimal anticholinergic effects	10 mg once daily	
36	Cetirizine	Zyrtec	2nd-generation peripheral H1 antihistamine	Allergic rhinitis, urticaria	Minimal sedation, minimal anticholinergic effects	10 mg once daily	
37	Fexofenadine	Telfast	2nd-generation H1 antihistamine	Allergic rhinitis, urticaria	Minimal sedation, minimal anticholinergic effects	60 mg BID or 180 mg OD	
38	Bilastine	Bilaxten	2nd-generation H1 antihistamine	Allergic rhinitis, urticaria	Minimal sedation, minimal anticholinergic effects	20 mg once daily	
39	Desloratadine	Aerius	2nd-generation H1 antihistamine	Allergic rhinitis, urticaria	Minimal sedation, minimal anticholinergic effects	5 mg once daily	
40	Levocetirizine	Xyzal	2nd-generation H1 antihistamine	Allergic rhinitis, urticaria	Minimal sedation, minimal anticholinergic effects	5 mg once daily	
41	Salbutamol (albuterol) inhaler	Ventolin	Short-acting β_2 -agonist	Rapid relief of bronchospasm; pre-exercise prophylaxis	Tremor, tachycardia, palpitations, hypokalemia	1–2 puffs q4–6h PRN	
42	Tiotropium inhaler	Spiriva	Long-acting muscarinic antagonist	Maintenance treatment of COPD; add-on in asthma	Dry mouth, urinary retention, constipation	1 puff OD	
43	Budesonide inhaler	Pulmicort	Inhaled corticosteroid	Controller therapy for asthma	Oral candidiasis, dysphonia, cough	200–400 mcg BID	
44	Budesonide/ Formoterol inhaler	Symbicort	ICS + rapid-onset LABA	Maintenance asthma/COPD; MART/SMART in asthma	Oral candidiasis, dysphonia, cough, tremor, tachycardia, palpitations, hypokalemia	1–2 inhalations BID	
45	Fluticasone/ Salmeterol inhaler	Seretide	ICS + LABA	Maintenance asthma/COPD	Oral candidiasis, dysphonia, cough, tremor, tachycardia, palpitations, hypokalemia	1 inhalation BID	
46	Ipratropium/ Fenoterol	Berodual	Short-acting antimuscarinic + β_2 -agonist bronchodilator	Acute bronchospasm / COPD symptom relief	Dry mouth, tremor, palpitations	1–2 puffs QID PRN or nebulized per product	
47	Tiotropium/Olodaterol	Spiolto	LAMA + LABA bronchodilator	Maintenance COPD	Dry mouth, tremor, palpitations	2 inhalations OD	
48	Umeclidinium/ Vitanterol	Anoro	LAMA + LABA bronchodilator	Maintenance COPD	Dry mouth, tremor, palpitations	1 inhalation OD	
49	Fluticasone/ Umeclidinium/ Vitanterol	Trelegy	ICS + LAMA + LABA	Triple maintenance therapy for COPD or severe asthma	Oral candidiasis, dysphonia, dry mouth, tremor, palpitations	1 inhalation OD	
50	Montelukast	Singulair	Leukotriene receptor antagonist	Asthma prophylaxis; allergic rhinitis; exercise-induced bronchospasm prevention	Headache; neuropsychiatric effects	10 mg OD	

ABCDE- IDT2 part 1/2 (2026)

	Generic name	Trade name	Action	Benefits	Cautions	Dosage	Execution
51	Theophylline	Nuelin SR	Methylxanthine bronchodilator / PDE inhibition	Selected asthma/COPD (limited role)	Nausea, insomnia, tremor, arrhythmia, seizures at high levels	200–400 mg/day, titrated to serum level	
52	Omalizumab injection	Xolair	Anti-IgE monoclonal antibody	Moderate–severe allergic asthma; chronic spontaneous urticaria	Injection reactions, headache, anaphylaxis (rare)	SC q 2–4 weeks	
53	N-acetyl cysteine	NAC long, Fluimucil	Mucolytic	Productive cough with thick sputum	N/V, GI upset, unpleasant odor/taste, bronchospasm (inhaled)	600 mg OD-BID PRN	
54	Carbocysteine	Flemex	Mucolytic	Productive cough with thick sputum	N/V, GI upset	325–750 mg TID PRN, then reduce when improved	
55	Erdosteine	Erdos	Mucolytic	Productive cough with thick sputum	N/V, GI upset	300 mg BID PRN	
56	Bromhexine	Bisolvon	Mucolytic	Productive cough with thick sputum	N/V, GI upset	8–16 mg TID PRN	
57	Ambroxol	Mucosolvan	Mucolytic	Productive cough with thick sputum	N/V, GI upset	30 mg TID or SR 75 mg OD PRN	
58	Guaifenesin (glyceryl guaicolate) syrup	Fenesin	Expectorant	Productive cough with thick sputum	N/V, GI upset	200–400 mg q4h PRN	
59	Dextromethophan	Romilar	Central antitussive (NMDA antagonist / sigma agonist)	Dry, nonproductive cough	Drowsiness, dizziness, nausea; serotonin syndrome with serotonergic drugs	10–20 mg q4h or 30 mg q6–8h PRN	
60	Nicotine gum	Nicorette Gum	Nicotine replacement	Smoking cessation	Hiccups, jaw soreness, dyspepsia	2 mg or 4 mg q1–2h; then taper	
61	Nicotine patch	Nicorette Invisipatch	Nicotine replacement	Smoking cessation	Skin irritation, vivid dreams, insomnia	15 mg or 25mg/16 h OD; then taper	
62	Varenidline	Champix	Partial agonist of $\alpha 4\beta 2$ nicotinic receptor	Smoking cessation	N/V, insomnia, abnormal dreams, headache	Start 0.5 mg daily → 0.5 mg BID → 1 mg BID	
63	Nortriptyline	/	Tricyclic antidepressant	Smoking cessation	Dry mouth, constipation, sedation, orthostasis, arrhythmia	Start 10 mg - 25 mg hs; then titrate	
64	Cytisine	Cytisine GPO	Partial agonist of $\alpha 4\beta 2$ nicotinic receptor	Smoking cessation	N/V, insomnia, abnormal dreams, headache	1.5 mg tablets in tapering schedule over ~25 days	